ATTACHMENT C



June 25, 2015

Laura Horton

Adams Broadwell Joseph & Cardozo
601 Gateway Blvd., Suite 1000
South San Francisco, CA 94080

Subject: Comments on the Draft Environmental Impact Report Prepared for the Monterey
Peninsula Water Supply Project

Dear Ms. Horton:

This letter contains my comments on the Draft Environmental Impact Report (DEIR) for the
Monterey Peninsula Water Supply Project (Project or Proposed Project) prepared by San Diego
County {County) under the California Environmental Quality Act (CEQA).

| am a conservation biologist with professional experience in wildlife ecology and natural
resource management, and since 1994 have maintained U.S. Fish and Wildlife (USFWS)
[...]
integrity of steel and iron shipwrecks will deteriorate over time in a corrosive ocean
environment and eventually coilapse.

17. What are the levels of human activities that may influence maritime
archaeological resource quality and how are they changing?

Historical and recent bottom trawling is one probable impact to offshore maritime
archaeological resources that has reduced their quality to "good/fair."
Archaeological resources are not able to recover once trawling destroys a site.
Recently, the numbers of trawters and areas available to trawling have decreased
due to management reguiations. With the recent traw! closures, the shift of fishing
effort may increase the risk to resources that have not been impacted in the past.
Because the majority of wreck locations are unknown, the impacts from historical
and recent trawling are "undetermined."

The development of underwater technologies now affords the public the appartunity
to locate and visit deep-water archaeological resources in the offshore
environment. The sanctuary is working in collaboration with the technical diving
community to locate new resources {e.g., Art Riede! 5r.). As with divers visiting
accessible nearshore archaeologica! sites, the diving community must be educated
on the regulations in place in order to protect these archaeological resources.

Archaeological resources in deeper and calmer offshore waters are generally in a
more stable environment (limiting physical effects). Cold, deepwater environments
tend to have fewer biological processes accelerating ship degradation compared to
nearshore sites. However, because these sites are intact they may be attractive to
looters, particularly those with technical diving capabilities who may access sites
even though it's unlawful. Other emerging threats to offshore archaeological sites
are the trenching of submerged communication cables that may impact submerged
resources.

Maritime Archaeological Resources Status and Trends

Teends:

A Conditions appear to be improving. T Undaterminad trend,
~— Condtticns do not appaar o be changing  Ny/A Quastion nat applizable.
¥ Coenditions appearto ba decdining,

£ Issue Rating Basis For Judgement Bascription of Findings

To date, only one of
potentially hundreds of

Not enough information to

] . 2 h N
15. Integrity = ?gfsgfc?rlﬁfslﬁ;l:ggen make a determination.
conducted.
Selected maritime
Known resources archaeological resources may
. containing hazardous cause measurable, but not
16. Threat to Environment ¥ material continue o severe, impacts to certain
deteriorate. sanctuary rescurces ar areas,
but recovery is possible.
. Some potentially relevant
Q;miﬁgﬁ%‘i;;;??h“;;iz activities exist, but they do not
17. Human Activities ?  undocumented, are appear to have had a negative

vulnerable to degradation
from trawling.

effect on maritime
archaeological resource
integrity.

% Offshore Environment | = Nearshore Environment | % Estuarine

Environment

http://sanctuaries.noaa.gov/science/condition/mbnms/state offshore.html

6/30/2015



National Marine Sanctuaries Condition Reports - Montercy Bay State... Page 27 of 27

Home | FAQ [About this Report | Summary & Findings | System Wide Monitoring
Site History & Resources | Pressures | State of Sanctuary Resources | Responses
Concluding Remarks | Rating Criteria | References | Developing the Report | Download Report

# indicates a link leaves the site. Please view our Link Disclaimer for more information.
Revised July 19, 2010 by Sanctuaries Weh Team | Contact Us | Web Site Owner: National Ocean Service

National Ocean Service | National Geeanic and Atmospheric Administration | Privacy Pelicy | Fer Employees | User Survey
hitp:/fsancluaries.noaa.goviscience/condition/mbams/state_offshare.html

http://sanctuaries.noaa.gov/science/condition/mbnms/state offshore.html  6/30/2015



ATTACHMENT F



Treatment Technology
Review and Assessment

Association of Washington Business
Association of Washington Cities
Washington State Association of Counties

December 4, 2013

500 108th Avenue NE

Suite 1200

Bellevue, WA 98004-5549
s, {425) 450-6200






B

Table of Contents

EXECULIVE SUMMATY ... e et s s e s s e e e e e e e s sn e e mn s mmee e snmnEnsen sesas ES-1
I 4T 1Y o T 1 o3 (o o 1
2.0 Derivation of the Baseline Study Conditions and Rationale for Selection of Effluent
I 1 1= ) (o 0 - 7P 3
2.1 Summary of Water Quality Criteria.......ccoorn oo 3
2.2 BaAcKgroUNG ..o i e e e e ————————— 3
2.3 Assumptions Supporting Selected Ambient Water Quality Criteria and Effluent
[T 41 = (0T 1= P 4
3.0 Wastewater Characterization Description.........cccoo e e 9
3.1 Summary of Wastewater Characterization............ccc..oo i g
3.2  Existing Wastewater Treatment Facility ..o g
0 T o ([ o T = 1] L =T 3] T 10
4.0 Treatment Approaches and Costs ... e e 1
4.1 Summary of Treatment Approach and Costs ... 1
4.2 Constituent Removal — Literature RevVieW ..ccc.o. i i ecrremsnns .
4.2.1 Polychlorinated Biphenyls ............. e r e e r e e err ety 1
L 114 o2 PSRN 12
T N =T 1 1| o OO UPTR 14
4.2.1 Polycyclic Aromatic Hydrocarbons .......ccceoo oo 17
4.3 Unit Processes Evaluated ..ot e 18
4.4 Unit Processes Seletled . ... e 21
4.4.1 Baseline TreatmMent ProCESS ...u.u et ettt et 22
4.4 2 Advanced Treatment — MF/RO Alternative ... cvsi e 25
4.43 Advanced Treatment — MF/GAC Alternative ... 29
4.5 Steady-State Mass BalaNte ... e 33
4.6 Adverse Environmental Impacts Associated with Advanced Treatment
BI=Te o3 o Tl o o =T PPTUPRT PRI 34
O S o -1 1 36
4.7.1 Approach ......cccocevicen et reeeaae e eanreneee s e ar e e e e ennees 36
4.7.2 UnNit Cost ValUES .. i s sr st s s e eennaanees 37
4.7.3 Net Present Value of Total Project Costs and Operations and Maintenance
CostiN 2013 DOUBIS wovv e et e ar s 38
4.7.4 Unit Cost ASSeSSMENt ... ..o e e 39
4.8  Pollutant Mass RemOVal.......c.ccuv i et et erert e e eree e e s 44
4.9 Sensitivity ANGIYSIS .. ..ccoii i et e e e — 45
5.0 Summary and CONCIUSIONS ... e e e s r e s e e 46
T LT == £ 1= o o = . 48
A Y - Vo o =1 L o = o SO 52
Association of Washington Business i

Treatrment Technology Review and Assessment 213512



hR

List of Tables

Table 1: Summary of Effluent Discharge Toxics Limits ... 7
Table 2. General Wastewater Treatment Facility Characteristics...........ccccococoiiei i, 9
Table 3: Summary of Arsenic Removal Technologies' ..............c.ooooi oo 14
Table 4. Contaminants Removal Breakdown by Unit Process ...........ovvveeeivviie e e 21
Table 5. Unit Processes Description for Each Alternative ..., 23
Table 6. Brine Disposal Method Relative Cost CompariSon ..., 27
Table 7. Energy Breakdown for Each Alternative (5 mgd design flow) ..., 35
Table 8. Economic Evaluation Variables ... 37
Table 9. Treatment Technology Total Project Costs in 2013 Dollars for a 5 mgd Facility .......... 38
Table 10. Treatment Technology Total Project Costs in 2013 Dollars for a 0.5 mgd Facility and a
b 10 To I =T S 42
Table 11. Pollutant Mass Removal by Contaminant for a 5 mgd Facility..............cccccocooeel. 44
Table 12. Unit Cost by Contaminant for a 5 mgd Facility Implementing Advanced Treatment

USING METRO e e ettt et et e e et e e e e e st ne e e e e e eaee e 45

List of Figures

Figure 1. Water Treatment Configuration for Arsenic Removal (WesTech).............cc.occiinl 15
Figure 2. WesTech Pressure Filters for Arsenic Removal ... 16
Figure 3. Baseline Flowsheet — Conventional Secondary Treatment ..., 24

Figure 4. Advanced Treatment Flowsheet - Tertiary Microfiltration and Reverse Osmosis ....... 28
Figure 5. Advanced Treatment Flowsheet — Tertiary Microfiltration and Granular Activated

107 13 o To o T PR URUPO 32

Figure 6. Primary Clarifier INputs/OUIPULS..........oo i e 33

Figure 7. Greenhouse Gas Emissions for Each Alternative...................ccocoiii i, 36

Figure 8: Capital Cost Curve Comparison for Baseline Treatment, MF/RQ, and MF/GAC ........ 43

Figure 9: NPV Cost Curve Comparison for Baseline Treatment, MF/RO, and MF/GAC ........... 43
List of Appendices

Appendix A - Unit Process Sizing Criteria
Appendix B - Greenhouse Gas Emissions Calculation Assumptions

ii Association of Washington Business
213512 Treatment Technology Review and Assessment



HiR

Acronyms
Acronym Definition
AACE Association for the Advancement of Cost Engineering
AOQOP advanced oxidation processes
AWB Association of Washington Businesses
BAC biological activated carbon
BAP benzo{a)pyrene
BOD biochemical oxygen demand
BTU British thermal unit
CEPT Chemically-enhanced primary treatment
cf cubic feet
CIP clean in place
CRITFC Columbia River Inter-Tribal Fish Commission
Ecology Washington Department of Ecology
EPA U.S. Environmental Protection Agency
FCR fish consumption rate
g/day grams per day
GAC granular activated carbon
gal gallon
gfd gailons per square foot per day
GHG greenhouse gas
gpd gallons per day
gpm gallons per minute
GWh giga watt hours
HDR HDR Engineering, Inc.
HHWQC human health water quality criteria
HRT hydraulic residence time
IPCC Intergovernmental Panel on Climate Change
kg kilogram
KWh/MG kilowatt-hours per million gallons
tb pound
MBR membrane bioreactor
MCL maximum contaminant level
MF microfiltration
mgd million gallons per day
mg/L milligrams per liter
MMBTU million British thermal units
Mwh/d megawatt-hours per day
NF nanofiltration
ng/L. nanograms per liter
NPDES National Pollutant Discharge Elimination System
NPV net present value
O&M operations and maintenance
ODEQ Oregon Department of Environmental Quality
PAC powdered activated carbon
PAH polycyclic aromatic hydrocarbons
PCB polychlorinated biphenyls
PE population equivalents
PIX potable ion exchange

Association of Washington Business iii
Treatment Technology Review and Assessment 213512



BHR

Acronym Definition

ppm parts per million

RO reverse 0smosis

SDWA Safe Drinking Water Act

sf square feet

SGSP salinity gradient solar pond
SRT solids retention time

Study Partners  Association of Washington Businesses/Association of Washington Cities and
Washington State Association of Counties consortium

TDS total dissolved solids

TMDL total maximum daily lcad

T3S total suspended solids

UF ultrafiltration

yg/L micrograms per liter

USDA U.S. Department of Agriculture
uv ultraviolet

WAC Washington Administrative Code
WAS waste activated sludge

WLA waste load allocation

WWTP wastewater treatment plant

ZLD Zero liquid discharge

iv Assaciation of Washington Business

213512 Treatment Technology Review and Assessment



$B L

Executive Summary

This study evaluated treatment technologies potentially capable of meeting the State of
Washington Department of Ecology's (Ecology) revised effluent discharge limits associated with
revised human heaith water quality criteria (HHWQC). HDR Engineering, Inc. (HDR) completed
a literature review of potential technologies and an engineering review of their capabilities to
evaluate and screen treatment methods for meeting revised effluent limits for four constituents
of concern: arsenic, benzo(a)pyrene (BAP), mercury, and polychlorinated biphenyls (PCBs).
HDR selected two alternatives to compare against an assumed existing baseiine secondary
treatment system utilized by dischargers. These two alternatives included enhanced secondary
treatment with membrane filtration/reverse osmosis (MF/RQ) and enhanced secondary
treatment with membrane filtration/granulated activated carbon (MF/GAC). HDR developed
capital costs, operating costs, and a net present value (NPV) for each alternative, including the
incremental cost to implement improvements for an existing secondary treatment facility.

Currently, there are no known facilities that treat to the HHWQC and anticipated effiuent limits
that are under consideration. Based on the literary review, research, and bench studies, the
following conclusions can be made from this study:

¢+ Revised HHWQC based on state of Oregon HHWQC (2001) and U.S. Environmental
Protection Agency (EPA) “National Recommended Water Quality Criteria” will result in
very [ow water quality criteria for toxic constituents.

e There are limited “proven” technologies avaiiable for dischargers to meet required
effluent quality limits that would be derived from revised HHWQC.

o Current secondary wastewater treatment facilities provide high degrees of removal
for toxic constituents; however, they are not capable of compliance with water
quality-based National Pollutant Discharge Elimination Systermn (NPDES) permit
effluent limits derived from the revised HHWQC.

o Advanced treatment technologies have been investigated and candidate process
trains have been conceptualized for toxics removal.

=  Advanced wastewater treatment technologies may enhance toxics removal rates;
however, they will not be capable of compliance with HHWQC-based effluent
limits for PCBs. The lowest levels achieved based on the literature review were
between <0.00001 and 0.00004 micrograms per liter (ug/L), as compared to a
HHWQC of 0.0000064 pg/L.

= Based on very limited performance data for arsenic and mercury from advanced
treatment information available in the technical literature, compliance with revised
criteria may or may not be possible, depending upon site specific circumstances.

+ Compliance with a HHWQC for arsenic of 0.018 pg/L appears unlikely. Most
treatment technology performance information available in the literature is
based on drinking water treatment applications targeting a much higher Safe
Drinking Water Act (SDWA) maximum contaminant level (MCL) of 10 ug/L.

+ Compliance with a HHWQC for mercury of 0.005 pg/L appears to be
potentially attainable on an average basis, but perhaps not if effluent limits
are structured on a maximum monthly, maximum weekly or maximum daily
basis. Some secondary treatment facilities attain average effluent mercury
levels of 0.009 to 0.066 Lg/L. Some treatment facilities with effluent filters
attain average effluent mercury levels of 0.002 to 0.010 pg/L. Additional

Association of Washington Business ES-1
Treatment Technology Review and Assessment 213512



BHIR

advanced treatment processes are expected to enhance these removal rates,
but little mercury performance data is available for a definitive assessment.

» Little information is available to assess the potential for advanced technologies to
comply with revised BAP criteria. A municipal wastewater treatment plant study
reported both influent and effluent BAP concentrations less than the HHWQC of
0.0013 ug/L (Ecology, 2010).

o Some technologies may be effective at treating identified constituents of concern to
meet revised limits while others may not. It is therefore even more challenging to
identify a technology that can meet all constituent limits simultaneously.

o A HHWQC that is one order-of-magnitude less stringent could likely be met for
mercury and BAP; however, it appears PCB and arsenic limits would not be met.

« Advanced treatment processes incur significant capital and operating costs.

o Advanced treatment process to remove additional arsenic, BAP, mercury, and PCBs
would combine enhancements to secondary treatment with microfiltration
membranes and reverse 0smosis or granular activated carbon and increase the
estimated capital cost of treatment from $17 to $29 in dollars per gallon per day of
capacity (based on a 5.0-million-gallon-per-day (mgd) facility).

o The annual operation and maintenance costs for the advanced treatment process
train will be substantially higher {approximately $5 million - $15 million increase for a
5.0 mgd capacity facility) than the current secondary treatment level.

« |mplementation of additional treatment will resuit in additional collateral impacts.

o High energy consumption.

Increased greenhouse gas emissions.

o Increase in solids production from chemical addition to the primaries. Additionally,
the membrane and GAC facilities will capture more solids that require handling.

¢ Increased physical space requirements at treatment plant sites for advanced
treatment facilities and residuals management including reverse osmosis reject brine
[...]
quality standards violation of the methy! mercury criteria. The minimum quantification
level for total mercury is presented as 0.005 micrograms per liter (ug/L) (5.0
nanograms per liter (ng/L)).

o The assumed effluent limit for arsenic is taken from EPA's National Recommended
Water Quality Criteria (2012) (inorganic, water and organisms, 10° excess cancer
risk). Oregon’s 2011 criterion is actually based on a less protective excess cancer
risk (10™). This, however, is the result of a state-specific risk management choice
and it is unclear if Washington’s Department of Ecology would mimic the Oregon
approach.

o The assumption is that no mixing zone is granted such that HHWQC will effectively
serve as NPDES permit effluent limits. Prior discussion on the impact of the Pinto
Creek decision, 303(d) impairment and TMDL Waste Load Allocations processes, all
lend support to this “no mixing zone” condition for the parameters evaluated in this
study.

» Consistent with Ecology practice in the evaluation of proposed regulations, the HHWQC
are assumed to be in effect for a 20-year period. It is assumed that anaiytical
measurement technology and capability will continue to improve over this time frame
and this will result in the detection and lower quantification of additional HHWQC in
ambient water and NPDES dischargers. This knowledge will trigger the Pinto
Creek/303(d)/TMDL issues identified above and tend to pressure NPDES permittees to
evaluate and install advanced treatment technologies. The costs and efficacy of
treatment for these additional HHWQC is unknown at this time.

Association of Washington Business 5
Treatment Technology Review and Assessment 213512



PR

Other elements of the Study Partners work scope, as presented to HDR, must be noted:

» The selection of four toxic pollutants and development of a baseline effluent scenario is
not meant tc imply that each NPDES permitiee wastewater discharge will include those
pollutants at the assumed concentrations. Rather, the scenario was intended to
represent a composite of many NPDES permittees and to facilitate evaluation of
advanced treatment technologies relying on mechanical, biological, physical, chemical
processes.

» The scalability of advanced treatment technologies to wastewater treatment systems
with different flow capacities, and the resulting unit costs for capital and O&M, is
evaluated.

» Similarly, a sensitivity analysis on the unit costs for capital and O&M was evaluated on
the assumption the adopted HHWQC (and effectively, NFDES effluent limits) are one
order-of-magnitude less stringent than the Table 1 values.

6 Association of Washington Business
213512 Treatment Technology Review and Assessment



I 35324 ¥d

JUDLLSSBSSY pue malaey ABojouyaa} jususeas|
ssauUisng uciBUjYSEAA JO UOIIBIIOSSY

wioyy s)nsal ejep Hupoluowl g0 d aigejiear BUIZUNELWNS | LOZ /)L BUNP PasiAal “YddAN ‘Smallely UA|ama|T ol '|SYON

‘EWS|UBBIO pue JojEM

1oy /BN 81L0°0 $1 DHH DIUSSIE YdT 8YL "98 LEL H4D OF '8Ny SOIX0L [BUCHEN YdT 8U) 80URJ8j2I-SS0I0 BUSIID WieeH uewny uaibulysep) sjgeadde ayy
‘|leo wes} €10z ‘9 1snbny ul passnasip ‘Juawbpn jeuoissalold,

‘S@2IN0s SNOUEA

Ina|jaT ALET Woi) olUBW |SYON

"€10Z ‘61 AINp woJ sjiews ut gep Buipeo punog 1afind JOAaM Jo Alewwins styaoT ujoau T Aq papiacid Bleg :

"©661 1890120 ‘uoiisodxs puE 8aUSJBIUOD [BNUUY U199 ‘UCIEIBPa- JUSWUOIIAULT JS1eA 'S A 'pioipag pue °d
"laalg 'H Lsop ‘sebieyosiq erysnpu Buinenay M1 Od Y AG spunodwion snousBaniN o119A0048)aH pUB SUCQUBI0IPAH S1JELUONY 2)|12A04A|0d JO [BADLLDY g
“$00g 12903100 ‘ZEQ-E0-+0 'ON
uoieaqng “ABojoog 4o wewpedag uoiBUIYSEAL JOATY BlfeA BIBAL BUI Ul SG0d PUE SapIosad PaleulioiuD J0f UOKEN|BAT PROT Al WNWIXE W [EI0L ¥,
§00g Auenuer ‘y00-£0-60 "ON Uolesiand ‘Aojoag
10 wswliedag uolBulUSEAA 'S|IHPUET PRUCDURLY PUE SlUe|d JUSLWIesl | Jajemalsenn ‘Go0Z-200Z ‘Bulioluoy UpsIg pue 90d PRUSISIBAA IBAIY 8snojed
$00Z 199000 €¥0-0L
-p0 JaCWnN toles|iqng ‘ABooa3 Jo Juswedag uoabuysesy Woday jepwgng ‘peo Aleg WNWIXE [B1GE Sg0d PUB {QQ Uiseq Jaaly UeBousyg jamoT
"LLOZ [UdY ‘€L0-E0- L ON uolesignd ‘ABojoog jo Juawuedsq uoifulysep ‘£00Z-E00Z IUBWSSBSSY 80IN0G H0d JaAl sueodg
'0L0Z Jequaseq '2S0-01-0 ) Jaguny uonedgqnd ‘ABojeog o juswpedsq uoBulysess
‘1ajemayseny pajeal ) Jo ebieynsia m1od woy sBulpeot ig aseyd Joy podey feojuyoa) AIBWWNG 'punog Bnd Ul S|eotsyg JIXo} Jo [oRuo]

'£10Z ‘g Aenuer

‘SHWleg SIadN Ul Uoueun AngiswiAye W 1o uoleuawaidw) :eanaanq Juswabeusy [ewaly) (HIJA0) AlEND [RIUSWUCIAUT JO Juswedag uobalg

Aepyswelb g/
J0 ¥O4 e (swseblo

8¢00°0 51019000 649000 9 820000 + 191EM) UOHSID €100 0 | aualid{e)ozuag
O 3|aeL uobaip
xﬁme_cmmLo
gL0°0 (0% 01 OL 06010050 + Joyem) apmy 8L0°0 QLB
SOIXO L {euoljeN vd3
ofL0 40500010100 4,0G0°0 01 £00°0 LW D3A G000 Anolep
Aeprswelb gz
. . : opqSC00°0 | JO D4 e (swsiuebio :
L1000 ,500°0 W 2000 Eumﬂn_mooo.o + 191EM) UOLBID +¥900000°0 S90d
0% 9|geL uobai
e ey ey R B
o __.__A_.m_h\wq___vpm.m_é._ “Juaniyg Aiepuodeg | Jueniyg Arepuodag | e s T ____ﬁpn&mﬂcwwhmw_«w:._. it
____Ez_____a_an. mﬁ,..__ S|l jemmsnpuy L s edioquny o L edalug sy siseg L ______. m“mmh_mh - usmsuoy
OHH e oM | uiuopejusouog |- ujuopenussuog . | SHUTPISEA BUSHAY ¢t T
i DURSIXR - o e lesrdA )| peordAY, S I I

sHWI s21xo] ableyssiquaniys jo Alewwng 1) aigey

HH




JUBLISSASSY pPuB malaay ABojouyoa] justuyeal) CIGELT
ssauisng uvojbuiyseps jo uonelnosSSy g

sueflq Ajeuonuaiur yof abed sit |

HH



BEXR

3.0 Wastewater Characterization Description

This section describes the wastewater treatment discharge considered in this technology
evaluation. Treated wastewater characteristics are described, including average and peak flow,
effluent concentrations, and toxic compounds of concern.

3.1 Summary of Wastewater Characterization

A general wastewater treatment process and wastewater characteristics were developed as the
common baseline to represent the existing conditions as a starting point for comparison with
potential future advanced treatment technologies and improvements. A secondary treatment
process with disinfection at a flow of 5 mgd as the current, baseline treatment system for
existing dischargers was also developed. Typical effluent biochemical oxygen demand (BOD)
and total suspended solids (TSS) were assumed between 10 to 30 mg/L from such a facility and
no nutrient or toxics removal was assumed to be accomplished in the existing baseline
treatment process.

3.2 Existing Wastewater Treatment Facility

The first step in the process is to characterize the existing wastewater treatment ptant to be
evaluated in this study. The goal is to identify the necessary technology that would need to be
added to an existing treatment facility to comply with revised toxic poilutant effluent limits.
Rather than evaluating the technologies and costs to upgrade multiple actual operating facilities,
the Study Partners specified that a generalized municipal/industrial wastewater treatment facility
would be characterized and used as the basis for developing toxic removal approaches.
General characteristics of the facility’s discharge are described in Table 2.

Table 2. General Wastewater Treatment Facility Characteristics

“ - Average Annual - | Maximum Month . | " . Peak Hourly ' .| Effluent BOD, | = EffluentTSS,

- Wastewater Flow, . | .- Wastewater Flow, [ Wastewater Flow, |~ mg/L |~ mg/lL

U mgd L mgde o gd e e e e
5.0 6.25 15.0 10t0 30 10t0 30

mgd=mitlion gallons per day
mg/L=milligrams per liter
BOD=biochemical oxygen demand
TSS=total suspended solids

In the development of the advanced treatment technologies presented below, the capacity of
major treatment elements are generally sized to accommodate the maximum month average
wastewater flow. Hydraulic elements, such as pumps and pipelines, were selected to
accommodate the peak hourly wastewater flow.

The general treatment facility incorporates a baseline treatment processes including influent
screening, grit removal, primary sedimentation, suspended growth biological treatment
(activated sludge), secondary clarification, and disinfection using chlorine. Solids removed
during primary treatment and secondary clarification are assumed to be thickened, stabilized,
dewatered, and land applied to agricuttural land. The biological treatment process is assumed to
be activated sludge with a relatively short (less than 10-day) solids retention time. The baseline
secondary treatment facility is assumed not to have processes dedicated to removing nutrients
or toxics. However, some coincident removal of toxics will occur during conventional treatment.

Association of Washington Business 9
Treatment Technology Review and Assessment 213512




R

3.3 Toxic Constituents

As described in Section 2.3, the expectation of more stringent HHWQC will eventually trigger
regulatory demands for NPDES permittees to install advanced treatment technologies. The
Study Group and HDR selected four specific toxic pollutants reflecting a range of toxic
constituents as the basis for this study to limit the constituents and technologies to be evaluated
to a manageable level.

The four toxic poliutants selected were PCBs, mercury, arsenic, and BAP, a polycyclic aromatic
hydrocarbon (PAH). Mercury and arsenic are metals, and PCBs and PAHs are organic
compounds. Technologies for removing metats and organic compounds are in some cases
different. Key information on each of the compounds, including a description of the constituent,
the significance of each constituent, proposed HHWQC, basis for the proposed criteria, typical
concentration in both municipal and industrial secondary effluent, and current Washington state
water quality criteria, are shown in Table 1. It is assumed that compliance with the proposed
criteria in the table would need to be achieved at the “end of pipe” and Ecology would not permit
a mixing zone for toxic constituents. This represents a “worst—case,” but a plausible assumption
about discharge conditions.

10 Association of Washington Business
213512 Treatment Technology Review and Assessment



HR

4.0 Treatment Approaches and Costs
4.1 Summary of Treatment Approach and Costs

Two advanced treatment process options for toxics removal for further evaluation based on the
characterization of removal effectiveness from the technical literature review and Study Group
preferences. The two tertiary treatment options are microfiltration MF followed by either RO or
GAC as an addition to an existing secondary treatment facility. Based on the literature review, it
is not anticipated that any of the treatment options will be effective in reducing all of the selected
poliutants to below the anticipated water quality criteria. A summary of the capital and
operations and maintenance costs for tertiary treatment is provided, as well as a comparison of
the adverse environmental impacts for each alternative.

4.2 Constituent Removal — Literature Review

The evaluation of treatment technologies retevant to the constituents of concern was initiated
with a literature review. The literature review included a desktop search using typical web-based
search engines, and search engines dedicated to technical and research journal databases. At
the same time, HDR's experience with the performance of existing treatment technologies
specifically related to the four constituents of concern, was used in evaluating candidate
technologies. A summary of the constituents of concern and relevant treatment technologies is
provided in the following literature review section.

4.2.1 Polychlorinated Biphenyls

PCBs are persistent organic pollutants that can be difficult to remove in treatment. PCB
treatment in wastewater can be achieved using oxidation with peroxide, filtration, biological
treatment or a combination of these technologies. There is limited information available about
achieving ultra-tow effluent PCB concentrations near the 0.0000064 ug/L range under
consideration in the proposed rulemaking process. This review provides a summary of
treatment technology options and anticipated effluent PCB concentrations.

Research on the effectiveness of ultraviolet (UV) light and peroxide on removing PCBs was
tested in bench scale batch reactions (Yu, Macawile, Abella, & Gallardo 2011). The combination
of UV and peroxide treatment achieved PCB removal greater than 89 percent, and in several
cases exceeding 98 percent removal. The influent PCB concentration for the batch tests ranged
from 50 to 100 micrograms per liter (ug/L). The final PCB concentration (for the one congener
tested) was <10 pg/L (10,000 ng/L) for all tests and <5 ug/L (5,000 ng/L) for some tests. The
lowest PCB concentrations in the effluent occurred at higher UV and peroxide doses.

Pilot testing was performed to determine the effectiveness of conventional activated sludge and
a membrane bioreactor to remove PCBs (Bolzonella, Fatone, Pavan, & Cecchi 2010). EPA
Method 1668 was used for the PCB analysis (detection limit of 0.01 ng/L per congener). Influent
to the pilot system was a combination of municipal and industrial effluent. The detailed analysis
was for several individual congeners. Limited testing using the Aroclor method (total PCBs) was
used to compare the individual congeners and the total concentration of PCBs. Both
conventional activated sludge and membrane bioreactor (MBR) systems removed PCBs. The
effluent MBR concentrations ranged from <0.01 ng/L to 0.04 ng/L compared to <0.01 ng/L to
0.88 ng/L for conventional activated sludge. The pilot testing showed that increased solids
retention time (SRT) and higher mixed liquor suspended solids concentrations in the MBR
system led to increased removal in the liquid stream.

Bench scale studies were completed to test the effectiveness of GAC and biological activated
carbon (BAC) for removing PCBs (Ghosh, Weber, Jensen, & Smith 1999). The effluent from the

Association of Washington Business 11
Treatment Technology Review and Assessment 213512



B}

GAC system was 800 ng/L. The biological film in the BAC system was presumed to support
higher PCB removal with effluent concentrations of 200 ng/L. High suspended sediment in the
GAC influent can affect performance. It is recommended that filtration be installed upstream of a
GAC system to reduce solids and improve effectiveness.

Based on limited available data, it appears that existing municipal secondary treatment facilities
in Washington state are able to reduce effluent PCBs to the range approximately 0.10 to 1.5
ng/L. It appears that the best performing existing municipal treatment facility in Washington
state with a microfiltration membrane is able to reduce effluent PCBs to the range approximately
0.00019 to 0.00083 pg/L.. This is based on a very limited data set and laboratory blanks
covered a range that overlapped with the effluent resuits (blanks 0.000058 to 0.00061 pg/L).

Addition of advanced treatment processes would be expected to enhance PCB removal rates,
but the technical literature does not appear to provide definitive information for guidance. A
range of expected enhanced removal rates might be assumed to vary widely from level of the
reference microfiltration facility of 0.19 to 0.63 ng/L.

Summary of PCB Technologies

The literature review revealed there are viable technologies available to reduce PCBs but no
research was identified with treatment technologies capable of meeting the anticipated
human health criteria based limits for PCB removal. Based on this review, a tertiary process
was selected to biologically reduce PCBs and separate the solids using tertiary filtration.
Alternately, GAC was investigated as an option to reduce PCBs, although it is not proven that it
will meet revised effluent limits.

4.2.2 Mercury

Mercury removal from wastewater can be achieved using precipitation, adsorption, filtration, or a
combination of these technologies. There is limited information available about achieving ultra-
iow effluent mercury concentrations near the 5 ng/L range under consideration in the proposed
rulemaking process. This review provides a summary of treatment technology options and